HKIS

SQvV B sHERE

BT F T EMAERIKBEL TS, AEFTHEAUIICDTEHRACESL,
) A—/X—SQVINFv +
B 2 EEELT
a— K No. 71008—AMOOG6
SYEY @ SvH—IRYa— 3 N CNIA
A—h— - EFE @ So¥—THRYya—3>V  CP9A
® Svy—THRYya—3 0V CPIA
IVOURRK (D, @ @ 4663
e o D1996 8 B~ 19974128 , @1998451 A~ 1998412 8
31999 £ 1 A~ 2001 £ 1 A

® &

OBAEMNDERIF 2011 &£ 3 FREETHOEDTT,
2011 £ 3 AUBICEFIN-EFmAOHESICOVTIK., BELORFEFTHEMEVEDE LI,
HWstmE E04531-M30160-00 2011/3/25 #ERL Ver.3-1.01 (RIS, &#) (#) TvF-~— IR

FC®IC

OZDEFHS R—/S—SQVINFY bEBBEVLIFOWVEEERICHYNES STVET, B FIIRTEMEFITIKEL.
B HETRIIAEICEHEH SN TOWIRNEETFUYRLICSHEALLIZ S,

O HKS R—/8—SQVINVIE, #—RF¥r—Tr—EDORAY MLV T2FARICTF ¥ 2\ TRICHKET ZREIZER EHIE
THEHTY .
NILTEEBFICF v 208 TOEKHIRITZBEDNLETHERETEHY FRA, F-ERE - TRICK->TEE - BENER
UETOTHLMNLOBMTHRLZELY,

AERFEF T ETSRNBT BFTEALFZEL,

OAZEFIARMRAEZLREITET T TWIEE, HELZOMDALZADEECEEERAICHLT 2HICFo TV EELEES
BHEEHLTLWET,

OFERXIE=ZENAHRRVHEREREALLIEICKYZHEBEIIONTE., ZHTE—VIZ0EXZZALNMRET
DTHLMLEHITTELIEESLY,

OKRHGZEALTELEEEC. BEIESLULTNICHBET 2ER. £f-. BBEZERAT I ENTELNILIZELSIE
KFICOEFEFELTIE, —UIOMEFW-LIMET,

OFRERIE/ —VIIEFEZEEICEEINTEY FT ., / —VIILEFHUSNIET F5EE. AEROBE - HEERUREMEIC
DWTHREELzLARET,

OFREGIIARENTOEAZBENICEITSINELEDOTY, BATIKERLAVLTESL,
This product is designed for use in Japan only. It must not be used in any other country.

OFREGZDIRIIMNERZED. RERD-OFELERZTHLHAHYFET,

OFREFFELCBRT D LA HYFTOTAREREAREDEEZ THRFZEL,

QO EFAEMRCHEABRERUVARED TEXEHELORFTEEETHEAVEDLECZSV, BREHKETTHEE. EHE - 23— FNo. -
B - TP UK EFNERICBEACTESL,




RETOFE FEREFL<KARBOVVALEEDLCTROIEEEEVTHRTLTIEE N,
RETHETEDLSLBESEZFAL. BEHRRUVEEBFEANDBIRLALERLTLET,

A%% EEEXFFERENRT. RIEGZRESTRMENHHHE
.

o (REXGEEENGEERSERANEESNEHAE (AR
& S nAmRoErEESSBE
GEAMHEE F. LHMEMARECHRES N MBS (P, BERERUEE] )

sk
==

OER L I— ML HBEMMOWERRPBHE - KKEHLET H70HI2. RO EEFH>TLEEL,
TNYTYDIAFTRFFDE—IFILERN L THHEEET>TLEZL,
COARTBENTEERE BRLABEVWESCaRI 2 EF - THLTLESEL,

ANEE

OARBRDRERARUNMEFHEIIITEHLENTLESL,
CRERRUNBLECEICEY, REOGEI VO UARNGBNLHY ET,
FREDEREBRLGSIBNNHY ET.
OFRZEID DRI D UIN—LADREAFIACH (FTHMITERCAVERE) ITTRA-o TSI EZHRBLTIESLY,
- RIETEBRAAHYET,
O/ THIZEYPRALLB VL SISV IREEZNFTENTLLELN,
CBYNI OO UICAYI VD UNEET ABRNALNHY ET,

OFy FOBHERE/NN—VY IR MIEHELTHYET, RIFANCER. REOBOIEEHELTIEEL,

@/ —TILNR—YDEFITENLEA—D—RTDEFEZLCHATIBITOTLESL, BREESEFRICHEVESE.
A—A—ITTITHBALLEEZL,

OAHMDIRNIEEICIToTLEEN, FELEZY, BV avIEERRVTLEEL, T HTRROBEDRE A
YEJ,

O b. Ty MERENGATIETHERICESTITIESD, REZUEICHFTETIE. AL FORCBIBIELET.
OIT ITEED =, —FFMICENNY / —TILA—YVIBEXEHRELGEVEIITREL T LS, X, /—TI/i—YE
WAt BB, BEZTERMA T AVNE S ICRATEHRICIET—F 2T LTLESL,




mfFHFAHiE

1. /J—<J)L/N\—YE¥L

M Ny TYDIAFREF (—) hdr—IILE—3IF)L%
AL TLEELY,

() T77A=—2@Qaxy2EERH LTS, (E1)

@) T7ILAVLEENL,. YU 3VR—ANBITY

J—F7—ROFETTF7IOA—2F—FTERILTLE
0, (A1)

@) TTFINARRNLTNSEEBRAR—RZERNL, TT7/8(
NRRNWTETTHR—RE—ARTEHLTLEELY,
(R—RNY FEFBERALET) 1)

B) NF1—LFa2—TOMEN ST TN /8R/NILTIEEA
R—REZNFRENLTLIESLY,
(AoT—9=F"h—)L FERE LAIOR—XIFEFERAL
EXD)

TRRLR

BftiF, B LIEEZETSIBICIE. /a0 T - R—REICEY

MALENESITLTLESL,

2. v bNX\—YOETIT
) Fa—A2727vtoIIzda—F IR T—%FE AL T
(S, (B2)

I7704—4

IF7Y)—F7—RB7 IF7ILAYK
Y4533 uk—2R \
NF¥a—L
Fa—7
B —2 I77RA=52a%V4
\1771'\—7\
_—TITFNARRNLT
|IZI1
1
E@
1. 78—=%27v&>TY 6
3. Ja—#I7RF— 5 ®©
4. R)L~ N6-10 4 g
5 RFYvIIv v M6
6. FL—rIyiy M6

X2

SQV4_AMO006_3-1. 01



@ FybR—=vERMFFLTLESL, (E3)

Jo—#*277vwrJY

. IA—FTRT— G-3

Sadv kA2 — (=

RIS M8-20
CRATYDTIv e M8

0~ W N =

9. FL—rovyi vy M8
10. R—R ¢ 4
N IT7741L%

12. 7349 ¢34
G-1. R—R/NU F (#IE)

6-2. F—RU 507 (MIE)
G-3. FBIAHR—R

(=28 Ul - #IE)
G-4. 4923 vkR—R (#IE)

X3

Q) Fy r—vEFERALTIO—F INILIEBHOREE
ToTLEEY, "R 4 FTHELLGRSIC (HHEERD
ERET) Yo THEALTCESL, (E3)

TJO—FAINNLTIFAoT—9 T =RILFE
THEEISETLIEELY,

@) 20—FT7F7vtErITIVO=y FILEICEfF T zFR—X
P4ERAFYTTHY., BELTIESL,
(3. ®4)

TRRLR

TJOo—#4277vE TV EBRNTHAEE., "—X ¢4%T

O—F4 77yt TUhDRKEE. 245y TEH LIk,

—ER—X O A4FUBFLUIYRAAZANTHSENLTLE

S, (H4)

R"—R ¢ 4%E5|25F>1zY., TSAV—FTZLoTHM#H

WTLEEL,

JO—#77 vt ITYANRETIEALHYET,

6G) TEa—FT7vEITVIMDNA—YIZTFEHLENKSIC
FEHERSD, R—ANVF - RILMEZEELTLES
(AR

6) 92 aVR—RIZIFIAA—=FEITH)—F5—R
O7 #EAFHFTLEEL,

(N T7ILA AV FERMFITTLESEL,
®) T77AA—FDIARTBERMFFTIEZEL,

©) NYTYDIAFREF (—) [T75—TILE—ZFIILER
fFFTLEEL,

HRAT 1 B
Ja—#7
Fyt2TY

X5




BRfF TR T DM

I 2D URBRIDHER

IO UREROMER

R i

HEREE

e
Tits

INA T - R—REDEEAELE > TLELA.

HEM D TT R LA.

NYTYDIAFRAGEFIZT—TILE—2F)L
MRERICET T 5N TS D,

BC2LIEEMALETAVIO—ATT7 VR TY
AEBL TS

R—=RNY FAERITHE>TLSH.

EBRICEK D FBHEIEAE LD,

ALk - Fy FEOROTERITE LA,

74 FU SR REEG LA

AT =B AMBDER G & T L TULVELVA

IUDUERFIEL, RIL FARA T
( BEIRMA B ORI TFER)

DE—VRAZy TV T A&

A—N—SQVNALHHINhEIEREY I 34—V T HBICERTES =Y TILTT,
ZYINEYED)E—2VFNR—Y 4T - K= - R—XNAV FH) EF Y MIRHBLTEYERLADT, BESELR

HLEEL,

1. AEOKHNTRT 4RORIL LESN L, T7oRILERSL
TLEELY,

fthd 4 RIIAKAKBERTI DT, MIZHS

BNTLIEELY,

2. D7 URNERNT ET A VERNT CENTEET,

3. BOFIETY A=Ay FILERMIF, 77 oRILERIL
b (BER) CEEBREL TS,

N=YY R
No. LK E FIK w% No. LEE2] £y i % No. k) # iz %%
Jo—#7 '%E pAVE a
1 Tyt TY 1 7 Ty 1 M6 B|T7 71411451 @
Jaf vtk . N
2 TR | 6;;5 035 [[8] AHur |1 Q%Q Mg-20 |14 FS4 |1 <§% ¢ 34
Ja—#+7 > RFT) vy @ -
3| Tx527 | gﬂb 9 Syoe | i |[15] 513597 [5| —"
. _ TL—v ya—2H
Y I TP N Q%Q we-10 fl1o] J o7 1| (€ we |[16] 5" |1
PSP ¢4 s
~"— H-1:): [
5| A 1| @ | v (] A2 1| £ | Lk || momsmeme | <<:>

SQV4_AMO006_3-1. 01



#s-EH
HREICEER L TV 12K 212, BEEEET ARICIIBTAERRET > T,
OREREMIRSAN—DERETT, BTEELTLLIEELY,
Q@1—H—TZa7IVMTEBEINTVSBELSNIEMERIRBL TS,
OR—/\—SQVIVDHREEHIET 210, TT7 T4 ILEZDOTMBITIEHMICIToTLEELY,

(XD BZ%=)3,000 ~ 5 000kmEzF=(x35A~6+4A

BL., FRAERVREBICEYEHENELRYETOTHENESICE>TIIRODXBERSTTOHLET,
THIT T4 ILAILRIFEY TT, B RA—/IR—SQVIXET s ILE—
OHELENBRIISEHCHS TIEMBEICRHUET . BDFEMAEFITKEBL TS,
OETH, BEE - ER - BHFOEENH - -BEICIE, A—F—I a7 NI >THRHBLTLEEL,
OARFEREZEOLNDHIL. BT ROA—FT—DEOICRFHRAZELELLIZELY,
OARFEZERENSCENTIRICIE. BDTFEMEEITIREL T,

775 —H—ERICDNT
AHUSIZEATIEBVEDLEF. EFEEFFEFELORFTEZTTERIVEDLECESLY,
FEDRHERNEILZ. PEELICERET I EAHYEIDOTHOLMNLEHTTELIEELY,



5) NAME OF PRODUCT| Super SQV IV Kit
[G
PART NUMBER 71008—-—AMOOG

e T APPLICATION [ MITSUBISHI  Lancer Evolution IV,V,VI  CN9A,CP9A
SUPER

ENGINE 4G63
S Q_v YEAR 1996 ~ 2001
Published in March, 2011 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory repair manual.

SAFETY PRECAUTIONS

WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

7 SQV4_AM006_3-1. 01



INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

Remove the parts in accordance with the factory service manual.
(1) Remove the cable from the negative terminal of the battery.

(2) Remove the airflow meter connector. (Dia.1)

(3) Remove the air filter. Then remove the lower air filter box
and the airflow meter together from the suction hose. (Dia.1)

(4) Remove the hose from the air bypass valve. Then remove
the air bypass valve and the air hose together.
(Will reuse hose band) (Dia.1)

(5) Remove the air bypass valve hose from both sides of the
vacuum tube. (Hose on the intake manifold side)

ADVICE:

During removal and installation, make sure no foreign objects
get inside the pipes and hoses.

2. INSTALLING THE KIT

(1) Temporarily install the SSQV bracket onto the SSQV Assy.
(Dia.2)

3 ﬁl
1. SSQV Assy ©
3. SSQV Bracket 6 ®
4. Bolt M6-10 5 ©
5. Lock Washer M6 4 g
6. Flat Washer M6 Dia.2




(2) Temporarily install the kit parts. (Dia.3)

. SSQV Assy
. Joint Hose
. SSQV Bracket
. Bolt M8-20
. Lock Washer M8
9. Flat Washer M8

10. Hose 4mm

11. Air Filter

12. Plug 34mm
G-1. Hose Clamp (Factory)
G-2. Spring Clamp (Factory)
G-3. Hose (Surge Tank Side / Factory)
G-4. Suction Hose (Factory)

0 N W NN =

®a

G-1 12 Dia. 3

(3) Install the vacuum hose using the supplied air filter and attach the other end to the SSQV.
Cut the 4mm hose to the appropriate length. (Make sure to leave some slack.) (Dia.3, 4)

The SSQV must be activated by intake manifold pressure.

(4) Secure the 4mm Hose connected to the SSQV Assy Fitting I lati
using a Tie Wrap. (Dia.3, 4) \

SSQV Assy
ADVICE:

When uninstalling the SSQV Assy or when removing the 4mm
Hose from the SSQV Assy, remove the Tie Wrap, cut the hose
past the port on the SSQV Assy, slice the 4mm Hose length-
wise and then remove the 4mm Hose. (Dia.4)

Do not pull or wriggle the 4mm Hose using pliers or other tools
to prevent damage to the SSQV Assy.

N s

Dia. 4

(5) Position the SSQV Assy and the SSQV bracket where it
does not come in contact with any other components.
Then tighten hose clamps and bolts to secure valve in place.

(6) Reinstall the airflow meter and the air filter box onto the
suction hose.

(7) Reinstall the air filter.
(8) Reinstall the airflow meter connector.

(9) Reconnect the battery cable to the negative terminal of the
battery.

9 SQV4_AM006_3-1. 01



How to install the Super SQV Recirculation Fitting

If it is necessary to recirculate the SSQV back into the suction pipe, please refer to the instructions below.

Miscellaneous hose clamps, suction pipe fitting, and return hose are not included in this kit.

1. Remove 4 bolts (per diagram) and remove the cover.

NOTE

Do not remove the remaining 4 bolts as they are to stay
affixed to the SSQV main body.

2. After removal of the cover, the recirculation fitting can
be removed.

3. Install the Recirculation Fitting. Reinstall the cover and
retighten the 4 bolts.

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
@ Make sure all pipes and hoses are routed and connected correctly.
@ Make sure all hose clamps are tightened.
@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.
@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.
@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.
@ Make sure there are no unusual conditions found while idling.
@ Make sure there are no loose bolts after turning off the engine. Re-tighten if necessary.

PARTS LIST
No) Description QT Image Remarks ||No. Description QT] Image Remarks ||No|| Description QT] Image Remarks
1| ssQuassy |1 Q 7| Flat Washer |1 M6 |13 AirFiter |1 @
2| Joint Hose |1 @ 35mm || 8 Bolt 1 % M8-20 (|14 Plug 1 @ 34mm
oo @ -

3| et || @ 9 | Lock Washer | 1 Mg |[15| Tewrap |5 —"
4 Bolt 1 M6-10 [|10| Flat Washer |1 Mg |[re| RECITCUlation 1,

_/ Fitting

4mm Instruction

5| Lock Washer | 1 @ me ||11]  Hose 1 @ Los00 117 el |2 g

10




MAINTENANCE

Proper maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

- Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle gets damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, smell, or vibration from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever re-sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

1 SQV4_AM006_3-1. 01



S@

http://www.hks-power.co.jp/
(ZEWETS. &H)

12



